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TEST REPORT No. 1397-CPR-064/A s
According to EN 12566-1:2000 and EN 12566-1:2000/A1:2003 Annex A.
(Nominal capacity test)

2014-04-15

1. CLIENT: KLAASPLAST OU, adress Kuke talu, Kolu kiila Kose vald Harjumaa, 75121 Estonia
Reg. Nr. 11862070, contract No. NVI-49 2014 at 2014-03-12.

2. MANUFACTURER: KLAASPLAST OU, adress Kuke talu, Kolu kiila Kose vald Harjumaa,
75121 Estonia Reg. Nr. 11862070.

3. SAMPLE: Septic tank S2. Material — glass reinforced plastic (GRP).
4. SAMPLE DELIVERY DATE: 2014-03-12.

5. TESTING LOCATION, ADRESS AND DATE:
o  Wastewater Treatment Plant Laboratory MaiSiagala, Vilnius district.
o The date of test 2014-04-04.

6. SAMPLING: Sampling made by the Client, sampling report No. 049-Klaastplast.

7. IDENTIFICATION OF THE METHOD USED: ,
The test made according to EN 12566-1:2000 and EN 12566-1:2000/A1:2003 Small wastewater
treatment systems for up to 50 PT — Part 1: Septic tanks. Clause 5.4 and Annex A Clause Al.
Nominal capacity test.

8. TEST SPECIFICATIONS:
The septic tank was filled to the outlet level with clean water. The volume of water recorded in
litres with an accuracy of <1%.
Ambient temperature during the test: 8 °C
Water temperature: i 10,5 °C

9. TEST RESULTS: 1,928 m® (1928 litres).

The test resulis relate only to the items tested.

Head of laboratory { Arnas Danila

Director Robertas Encius
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The test report shall not be reproduced, reprinted and distributed except in full, without written approval of the laboratory



